Montagehandleiding
Fitting instruction
Montageanleitung

VOLVO S40/V40

bho=al

Description de montage :**** D NL| D|GB N
Instrucciones demontaje K/ B3 waarde F | E|DK| s|cz
Montagevejledning 2000 —_ value
Monteringsveiledning ’\ EC 94/20 et
Monteringshandledning valeur
Navod k montazi
TYPE: 027381 e4 00-1751 1840 kg 1600 kg 75 kg 8,4 kN (c) BOSAL 04-08-2004 Rev.nr. 01
Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.
Die maximale Anhangelast ihres Fahrzeuges kdnnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.
For the max. trailer weight of your car please refer to the owner's manual or your car
homologation documents.
Pour connaitre le-poids maxi remorquable pour votre voiture consulter la notice d'utilisation de
MIOxI.25x30 votre voiture ou la carte grise.
Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.
Deres forhandler vil kunne oplyse Dem om.den hgijst tilladte vaegt efter Deres karetgj.
MIOxT. 25x30 Ta kontakt med forhandleren angaende den maksimale vekt som bilen kan trekke.

Se handboken eller registreringsbevis for max slapvagnsvikt for din bil.

Maximalni pfipustna hmotnost pfivésu pro Vase vozidlo je uvedena v technickém priikazu nebo v
uzivatelské prirucce.

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts

Materiel de fixation joint

Piezas incluidas
Medfglgende komponenter
Vedlagt festemateriell
Medféljande komponenter
Dodané upevriovaci dily

5x M12

7x M10x1,25x30
4x M12x40
1x M12x60
2X M12x70

7x M10 = 4x M12
7x M12



027381 MONTAGEHANDLEIDING

1. Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen. Eventueel
aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

2. Demonteer de bevestiging van de achterdemper en laat deze zakken zodat ruimte ontstaat voor de
montage van de trekhaak.

Demonteer het hitteschild van de uitlaat.(Niet aanwezig bij diesel motoren).

3. Plaats de onderhaak t.p.v. de gaten “A” m.b.v. 3 bouten.M10x1,25x30 en veerringen.

4. Plaats steun “1” en “2” t.p.v. de gaten “B” m.b.v. 4 bouten M10x1,25x30 en veerringen en t.p.v. de
gaten “C” met 4 bouten M12x40, incl. sluitringen, veerringen en moeren.

5. Plaats plaatjes “3” t.p.v. gat “D” om het sleepoog m.b.v. bout M12x60, veerring en moer.

6. Maak, indien nodig, een uitsparing in het hitteschild t.p.v. steun “2” (het rechter sleufgat valt weg).
Boor t.p.v. gat “E” een gat van @ 7mm. Monteer het hitteschild op de 3 bestaande
bevestigingsgaten en gat “E” met de bouten M6.

7. Monteer de achterdemper terug.

8. Zet de trekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:

M6 -10Nm
M10x1,25 -49Nm
M12 -79Nm

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens gegeven
aanhaalmomenten).

9. Monteer de kogel incl. stekkerdoosplaat t.p.v. gaten “F”.met 2 bouten M12x70, incl. veerringen en
moeren.

10. Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt
door de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor
wie hij aansprakelijk is (art. 185, lid 2 N.B.W.).

027381 ANBAUANWEISUNG

1. Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstandigkeit tberprifen. Im
Bereich der Befestigungspunkte den Unterbodenschutz entfernen.

2. Demontieren Sie die Befestigung des hinteren Schalldampfers und lassen Sie diesen sinken,
so dass ein Freiraum fiir die Montage der Anhangevorrichtung entsteht. Demontieren Sie das
Hitzeschild des Auspuffs. (Bei Dieselmotoren nicht vorhanden)

3. Bringen Sie den Unterhaken an den Léchern "A" mit 3 'Schrauben M10x1,25x30 und Federringen
an.

4. Bringen Sie die Trager “1” und “2” bei den Ldéchern “B” mit 4 Schrauben M10x1,25x30 und
Federringen und bei den Lochern “C” mit 4 Schrauben M12x40, inkl. Dichtungsringe, Federringe
und Muttern an.

5. Bringen Sie die Scheiben “3” beim Loch “D” fiir die Abschleppdse mit der Schraube M12x60,
Federring und Mutter an.

6. Bringen Sie, falls nétig, eine Aussparung im Hitzeschild beim Trager “2” an (das rechte
Schlitzloch fallt weg). Bohren Sie bei Loch “E” ein Loch mit @ 7 mm. Montieren Sie des Hitzeschild
auf die 3 bestehenden Befestigungslocher und Loch “E” mit den Schrauben M6.

7. Montieren Sie den hinteren Schallddmpfer wieder an.

8. Die Anhangevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:
M6 -10Nm
M10x1,25 -49Nm
M12 -79Nm
Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

9. Montieren Sie die Kugel inkl. Steckdosenhalteplatte bei den Léchern “F” mit 2 Schrauben
M12x70, inkl. Federringe und Muttern.

10. Fir einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund
unsachgemaler Benutzung verursacht wurde, ibernimmt Bosal keine Haftung. (art. 185 lid 2
N.B.W.)

ho=a=al

027381 FITTING INSTRUCTIONS

10.

Unpack the towing bracket and check its contents against the parts list. If necessary, remove the
underseal from around the fitting points of the luggage compartment/frame members.

Remove the support of the rear silencer and lower it so there is space to install the towing hook.
Remove the heat shield from the exhaust.(not present in diesel engines).

Attach the lower hook in the holes “A” with 3 bolts M10x1,25x30 and spring washers.
Attach-support “1” and “2”.in-the holes “B” with-4 bolts M10x1,25x30 and spring washers and in the
holes “C” with 4 bolts M12x40, including lock washers, spring washers and nuts.

Attach plates “3” in hole “D” around the towing eye with bolt M12x60, spring washer and nut.

If necessary, make a recess in the heat shield in support “2” (the elongated hole on the right-hand side
disappears). Drill a @ 7mm hole at hole “E”. Attach the heat shield to the 3 existing securing holes and
hole “E” with the M6 bolts.

Reattach the rear silencer.

Secure the towbar using a torque-wrench. Torque the bolts as follows:

M6 -10Nm
M10x1,25 -49Nm
M12 -79Nm

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

Attach the ball including the electrical-socket plate in holes “F” with 2 bolts M12x70, including

spring washers and nuts.

Bosal. cannot be held responsible for any defects in the product caused by fault or by any injudicious
use whatever of the user or a person he is-liable for. (sect. 185, art. 2 N.B.W.)

027381 DESCRIPTION DU MONTAGE

2.

10.

Séparer les différents éléments d’attelage. Enlever le mastic de protection autour des points de fixation.
Démonter la fixation du silencieux arriére et I'abaisser afin qu’il y ait un espace pour permettre le
montage de l'attelage.

Démonter le bouclier thermique de I'échappement.(N’existe pas pour les diesels)

Fixer le crochet inférieur au-niveau des trous “A” avec 3 vis M10x1,25x30 et des rondelles coniques.
Fixer-les supports “1” en“2” au niveau des-trous “B” avec 4 vis M10x1,25x30 et des rondelles coniques
et au niveau des trous “C” avec 4 vis M12x40 et des rondelles, des rondelles coniques et des écrous
Fixer les plaquettes “3” au niveau du trou “D” autour de I'anneau de remorquage avec la vis M12x60, la
rondelle conique et I'écrou.

Faire, si nécessaire, une encoche dans le bouclier thermique au niveau du support “2” (la boutonniére
de droite disparait). Percer au'niveau du trou “E” un trou de @ 7mm. Monter le bouclier thermique au
niveau des 3 trous de fixations existants et du trou “E” avec la visserie M6.

Remonter le silencieux arriére.

Fixer I'attelage. Bloquer 'ensemble de la boulonnerie aux couples de serrage suivants:

M6 -10Nm

M10x1,25 -49Nm

M12 -79Nm

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.

Fixerla rotule ainsi que-le support de prise-au niveau des trous “F” avec 2 vis M12x70, des

rondelles coniques et des écrous.

Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient causés
par une mauvaise utilisation. Seul I'utilisateur est responsable.



027381 INSTRUCCIONES DE MONTAJE

1.

2.

10.

Sacar las piezas y el material de sujeccion incluidos en el gancho de remolque. Si procede, retirar el
pegamento existente en los puntos de sujeccion.

Desmontar la fijaciéon del silenciador trasero y bajarlo de modo que habra espacio para el montaje del
gancho de tiro.

Desmontar la pantalla térmica del tubo de escape (no existe.con motores diesel).

Colocar el gancho inferior en los orificios “A” con 3 pernos M10x1,25x30 y aros elasticos.

Colocar el soporte «1» y «2» en los orificios «B» con‘4 pernos M10x1, 25x30 y aros elasticos 'y en los
orificios «C» con 4 pernos M12x40, con inclusion de arandelas, aros elasticos y tuercas.

Colocar las plaquetas «3» en el orificio «D» alrededor de la argolla de remolque con perno M12x60, aro
elastico y tuerca.

De ser necesario, efectuar un vaciado en la pantalla térmica, donde se encuentra el soporte «2» (la
ranura derecha desaparece). Taladrar en el orificio «E» un orificio con un diametro de 7mm. Montar. la
pantalla térmica en los 3 orificios de fijacion existentes y el orificio «<E» con los pernos M6.

Montar de nuevo el silenciador trasero.

Fijar el gancho de remolque. Atenerse aqui a los siguientes pares de apriete:

M6 -10Nm
M10x1,25 -49Nm
M12 -79Nm

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los pares de apriete
dados).

Montar la bola y la placa del enchufe en los orificios «F» por medio de 2 pernos M12x70, con-inclusion de
aros elasticos y tuercas.

Bosal no asume responsabilidad de ningun tipo por defectos en el producto causados por o debidos a un
uso imprudente, tanto por parte del usuario como de cualquier persona bajo su responsabilidad (art. 185,
parrafo 2 N.B.W. (Cédigo Civil Holandés)).

027381 MONTAGEVEJLEDNING

1.

o

oo

® N

Fjern de dele og monteringsmaterialer der sidder pa treekkrogen. Eventuelt kit pa fastgerelsespunkterne
fiernes.

Afmonter montagematerialet til den bageste lyddeemper og saenk denne, sa der opstér plads til montage
af traekkrogen.

Afmonter udstagdningens varmeskjold.(Findes ikke ved dieselmotormodeller).

Anbring underkrogen ved hullerne «A» med 3 bolte M10x1,25x30 og fijederskiver.

Anbring statte «1» og «2» ved hullerne «B» med 4 bolte M10x1,25x30 og fiederskiver og ved hullerne «C»
med 4 bolte M12x40, inkl. planskiver, fiederskiver og metrikker.

Anbring de sma plader «3» ved hul «D» omkring slaebegjet med bolt M12x60, fiederskive og matrik.

Lav om ngdvendigt en abning i varmeskjoldet ved stgtte «2» (det hgjre slidshul bortfalder). Bor ved hul «E»
et hul pa @ 7mm. Monter varmeskjoldet pa de 3 eksisterende montagehuller og hul «<E» med boltene M6.
Genanbring den bageste lyddaemper.

Fastger treekkrogen. Folgende momenter skal iagttages:

M6 -10Nm

M10x1,25 -49Nm

M12 -79Nm

Det er ngdvendigt at efterspaende meatrikken efter ca. 1000 km.

Monter kuglen inkl. stikdasepladen ved hullerne «F» med 2 bolte M12x70, inkl. fiederskiver og mgtrikker.

. Bosal kan ikke ggres ansvarlig for mangler ved produktet, der er opstaet.som folge af skyld eller ukyndig

anvendelse af brugeren eller en person som han er ansvarlig for (§ 185, stk. 2 N.B.W. (hollandsk

privatret)).

027381 MONTERINGSVEILEDNING

1.

2.

10.

FJern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte befinne seg
pa festepunktene.

Demonter det bakre stetdemperfestet og la dette gli ned slik at det oppstar plass for montering av
tilhengerfestet.

Demonter eksosanleggets varmeskjold. (Gjelder ikke for dieselmotorer).

Monter tilhengerfestet ved hullene «A» ved hjelp av 3 skruer M10x1,25x30 og fjeerskiver.

Plasser statten «1» og «2» ved hullene «B» og fest ved hjelp av 4 skruer M10x1,25x30 og
fieerskiver, og ved hullene «C» ved hjelp av 4 skruer M12x40, inklusive skiver, fjserskiver og mutre.
Plasser platene «3» ved hullet «D» rundt slepefestet ved hjelp av skrue M12x60, fjserskive og
mutter.

Lag, hvis det er ngdvendig, en utsparing i varmeskjoldet ved stgtten «2» (hullet til hayre i
fordypningen faller bort).-Bor opp et hull ved hullet «<E» med diameter 7 mm. Monter varmeskjoldet i
de 3 eksisterende festehullene og hullet «<E» med skruene M6.

Monter bakre stgtdemper pa plass igjen.

Fest tilhengerfestet. Bruk i den forbindelse falgende tilstramningsmomenter:

M6 -10Nm
M10x1,25 -49Nm
M12 -79Nm

Det er ngdvendig a etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte
tilstramningsmomentene).

Monter trekk-kula; inklusive plata for stikk-kontakten, ved hullene «F» ved hjelp av 2 skruer M12x70,
inklusive fjeerskiver og mutre.

Bosal kan ikke stilles ansvarlig for noen mangel ved produktet som kan forarsakes av skjgdeslgs
eller ukyndig bruk. Ansvaret er brukerens eget (paragraf 185, ledd 2 i den nederlandske
sivilrettslige lovboken).

027381 MONTERINGSINSTRUKTION

1.

2.

10.

Packa upp monteringssatsen och kontrollera innehallet mot detaljbeskrivning. Om det behdvs tag
bort underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.

Demontera fastet fér den bakre ddmparen och sank denna tills det finns utrymme fér montering av
dragkroken.

Demontera varmeskolden fran avgasroret:(saknas vid dieselmotorer).

Montera dragbalken vid halen «A» med 3 skruvar M10x1,25x30 och fjaderbrickor.

Montera stagen «1» och «2» vid halen «B» med 4 skruvar M10x1,25x30 och fjaderbrickor och vid
halen «C» med 4 skruvar M12x40 inklusive planbrickor, fjaderbrickor och muttrar.

Montera plattorna «3» runt bogseringsdglan vid halet «D» med en skruv M12x60, fjidderbricka och
mutter.

Skar vid behov ut en del ur varmeskolden.vid staget «2» (den hégra springan faller bort). Borre vid
halet «E» ett hal pa @ 7mm. Montera varmeskolden pa de 3 befintliga monteringshalen och halet «E»
med skruvarna M6.

Satt tillbaka den bakre damparen.

Montera dragkroken. Spann med momentnyckel enligt féljande:

M6 -10Nm
M10x1,25 -49Nm
M12 -79Nm

Det ar nédvandigt-att dra at bultarna igen efter ungefar 1000 km korning (enligt angivna
momentangivelser).

Montera kulan med kontaktplattan vid halen «F» med 2 skruvar M12x70 inklusive fjaderbrickor och
muttrar.

Bosal kan inte stéllas till ansvar for fel pa produkten som orsakats av anvéndaren eller genom
omdomeslost bruk av produkten av anvandaren eller en person som han bar ansvar for (art. 185,
paragraf 2 i den nederlandska civilrattsbalken).



027381 NAVOD K MONTAZI

1.

9.

Podle pfilozeného seznamu zkontrolovat jednotlivé soucasti tazného zafizeni. Pokud je to nezbytné,
odstranit ze sty¢nych bodl v zavazadlovém prostoru ochranny prostiedek.

Odmontovat drzak zadniho tlumice a snizit ho tak, aby vznikl prostor pro zapojeni tazného haku.
Odmontovat tepelny stit z vyfuku (neni u dieselovych motor().

Pripevnit spodni hak do otvord ,A“ pomoci tfi Sroubt M10x1,25x30 a pruznych-podlozek.
Pfipevnit nosnik ,1“ a ,2“ do otvor( B pomoci ¢tyi Sroubt M10x1,25x30 a pruznych podlozek ado
otvortl ,C* pomoci ¢tyir Sroubl M12x40 véetné plochych, pruznych podlozek a matic.

Pripevnit desticky ,3“ do otvortl ,D“ kolem ocka tazného zafizeni pomoci M12x60, pruzné podlozky
a matice.

Jestlize to bude nutné, udélat vyiez na tepelném &titu na nosniku ,2“ (prodlouzena dira po pravé ruce
zmizi). Vyvrtat 7mm otvor v otvoru ,E*. Pfipevnit tepelny §tit do tfi danych otvor( a otvorl ,E* pomoci
Sroubd M6.

Pfipevnit zpét zadni tlumic.

Tazné zafizeni zabezpecit, vSechny Srouby. Hodnoty to¢ivého momentu

M6 -10Nm
M10x1,25 -49 Nm
M12 -79Nm

Po ujeti zhruba 1000 km dotahnout vSechny Srouby a matice na vysSe uvedené hodnoty

to€ivého momentu.

Pripevnit kouli véetné drzaku zasuvky do otvortl ,F*“ pomoci dvou Sroubl M12x70 véetné pruznych
podlozek a matic..

10..Firma Bosal nenese zodpovédnost za jakoukoliv zavadu na vyrobku zplsobenou nespravnym

zachazenim ze strany uzivatele nebo dalsi zodpovédné osoby.



